
 
 

 
 

  

Zero Liquid Discharge Technologies  

Guidance Manual 

Gujarat Pollution Control Board 

Prepared by 

ILFS Academy of Applied Development 

(IAAD) 



 
 

 

 

ZLD Guidance Manual 
 

CONTENTS 

 Section  Page No. 

 

1.0 Introduction     1                 

 1.1  ZLD Globally     1   

 1.2 ZLD in India 3                                                                   

 1.3 ZLD in Gujarat  4  

2. ZLD Technologies 11 

 2.1 What is ZLD? 11 

 2.2 ZLD technologies 12 

  2.2.1 Solvent Stripping 13 

   Solvent Stripping 

   Air Stripping 
   Solvent Recovery Columns 

  2.2.2 Membrane Bio Reactor (MBR) 16  

   MBR Membranes 
   MBR System Flow Diagram 

   Membrane types 
[...]
r 

g
e
n
e
ra

te
d
 i
n
 

th
e
 

e
v
a
p
o
ra

to
r 

is
 

c
o
m

p
re

s
s
e
d
 

to
 h

ig
h
e
r 

p
re

s
s
u
re

 

w
h
ic

h
 a

c
ts

 

a
s
 h

e
a
t 

s
o
u
rc

e
 f

o
r 

e
v
a
p
o
ra

ti
o
n
 

 

•
 

E
li
m

in
a
te

s
 t

h
e
rm

a
l 

e
n
e
rg

y
 r

e
q
u
ir

e
m

e
n
t 

•
 

U
s
e
fu

l 
w

h
e
n
 s

te
a
m

 

n
o
t 

a
v
a
il
a
b
le

 

•
 

L
o
w

 o
p
e
ra

ti
n
g
 c

o
s
t 

 

•
 

S
u
it
a
b
le

 o
n
ly

 f
o
r 

li
q
u
id

 w
it
h
 n

a
rr

o
w

 

b
o
il
in

g
 p

o
in

t 
ri

s
e
 

(B
P
R

) 

•
 

S
u
it
a
b
le

 w
h
e
n
 

re
a
d
y
 s

te
a
m

 i
s
 n

o
t 

a
v
a
il
a
b
le

 i
n
 t

h
e
 

in
d
u
s
tr

y
 

•
 

C
o
n
v
e
n
ti

o
n
a
l 
:S

S
 

3
1
6
/T

it
a
n
iu

m
 

•
 

A
d
v
a
n
c
e

d
: 

P
o
ly

m
e
r 

-1
0
0
0
-

8
0
0
0
k
g
/h

r 
–
 0

.8
 t

o
 

5
C

r 

2
5
0
-

4
0
0
R
s
/

m
3
 

•
 

T
e
x
ti
le

 

in
d
u
s
tr

y
 



Z
L
D

 G
u
id

a
n
c
e
 M

a
n
u
a
l 

G
P
C

B
 &

 I
L
F
S
 A

c
a
d
e
m

y
 o

f 
A
p
p
li
e
d
 E

d
u
c
a
ti
o
n
  

 

 
7
6
 

  

5
.1

 
C
ry

s
ta

li
s
e
r 

U
s
e
d
 t

o
 d

ry
 

h
ig

h
 T

D
S
 

w
a
te

r 
o
r 

p
ro

d
u
c
ts

 

u
s
in

g
 h

e
a
t 

•
 

U
s
e
d
 f
o
r 

re
c
o
v
e
ry

 

o
f 
s
a
lt
s
 l
ik

e
 S

o
d
iu

m
 

S
u
lp

h
a
te

, 
S
o
d
iu

m
 

C
h
lo

ri
d
e
, 

S
o
d
iu

m
 

T
h
io

-S
u
lp

h
a
te

, 
Z
in

c
 

S
u
lp

h
a
te

 e
tc

..
 

•
 

S
im

p
le

 e
v
a
p
o
ra

ti
o
n
 

m
e
th

o
d
 o

f 
s
in

g
le

 

e
ff

e
c
t 

e
v
a
p
o
ra

ti
o
n
 

•
 

S
c
a
li
n
g
 a

n
d
 

c
o
rr

o
s
io

n
 o

f 
u
n
it
 i
s
 

a
 p

ro
b
le

m
  

•
 

R
e
q
u
ir

e
s
 

fr
e
q
u
e
n
t 

c
le

a
n
in

g
 

S
S
 3

0
4
 /

 

S
S
 3

1
6
 

2
0
0
-

3
0
0
R
s
/k

g
 

0
.1

-

0
.2

R
s
/

k
g
 

•
 

A
ll
 

in
d
u
s
tr

ia
l 

s
e
c
to

rs
 

5
.2

 
A
g
it
a
te

d
 T

h
in

 F
il
m

 

D
ry

e
r 

(A
T
F
D

) 

U
s
e
d
 t

o
 d

ry
 

h
ig

h
 T

D
S
 

w
a
te

r 
o
r 

p
ro

d
u
c
ts

 

u
s
in

g
 f
a
s
t 

re
v
o
lv

in
g
 

ro
to

r 
in

 a
 

h
e
a
ti
n
g
 

ja
c
k
e
t.

 

•
 

G
o
o
d
 h

e
a
t 

c
o
n
d
u
c
ti
v
it
y
, 

s
o
 c

a
n
 

b
e
 a

p
p
li
e
d
 f

o
r 

h
ig

h
ly

 

v
is

c
o
u
s
 f

lu
id

s
  

•
 

G
e
n
tl
e
 e

v
a
p
o
ra

ti
o
n
 

a
n
d
 h

ig
h
 e

v
a
p
o
ra

ti
o
n
 

ra
te

 

•
 

C
o
n
ti
n
u
o
u
s
 

c
le

a
n
in

g
 o

f 
h
e
a
ti
n
g
 

s
u
rf

a
c
e
 

•
 

O
n
e
 p

a
s
s
 

e
v
a
p
o
ra

ti
o
n
 

•
 

S
c
a
li
n
g
 a

n
d
 

c
o
rr

o
s
io

n
 o

f 
u
n
it
 i
s
 

a
 p

ro
b
le

m
 

S
S
 3

0
4
 /

 

S
S
 3

1
6
  

2
0
0
-

6
0
0
R
s
/k

g
 

0
.5

-

1
.0

R
s
/

k
g
 

•
 

A
p
p
li
c
a
b
l

e
 f

o
r 

S
a
lt
 

re
c
o
v
e
ry

 i
n
 

D
y
e
 &

 D
y
e
s
 

in
te

rm
e
d
ia

t

e
s
 

•
 

T
e
x
ti
le

 

in
d
u
s
tr

y
 

•
 

P
h
a
rm

a
c

e
u
ti
c
a
l 

in
d
u
s
tr

y
 f

o
r 

fi
n
a
l 
d
ry

in
g
 

b
e
fo

re
 

d
is

p
o
s
a
l 

6
 

In
c
in

e
ra

to
r 

U
s
e
d
 f
o
r 

b
u
rn

in
g
 t

h
e
 

c
o
n
c
e
n
tr

a
te

d
 

e
ff

lu
e
n
t 

b
y
 

th
e
rm

a
l 

e
n
e
rg

y
 

•
 

U
s
e
fu

l 
m

e
th

o
d
 f

o
r 

v
e
ry

 h
ig

h
 s

tr
e
n
g
th

 

(H
ig

h
 C

O
D

) 
e
ff

lu
e
n
t 

w
h
ic

h
 i
s
 d

if
fi
c
u
lt
 t

o
 

b
io

d
e
g
ra

d
e
 

•
 

N
o
 f

u
rt

h
e
r 

tr
e
a
tm

e
n
t 

is
 r

e
q
u
ir

e
d
 

•
 

R
e
q
u
ir

e
s
 v

e
ry

 

h
ig

h
 e

n
e
rg

y
 

•
 

O
p
e
ra

ti
o
n
a
l 
c
o
s
t 

is
 h

ig
h
 

•
 

C
a
p
it
a
l 
c
o
s
t 

is
 

h
ig

h
 

•
 

V
ia

b
le

 f
o
r 

o
n
ly

 

s
m

a
ll
 q

u
a
n
ti
ti
e
s
 o

f 

e
ff

lu
e
n
t 

S
S
3
0
1
6
 

in
c
in

e
ra

to
r 

w
it
h
 a

ir
 

p
o
ll
u
ti
o
n
 

c
o
n
tr

o
l 

s
y
s
te

m
 

1
0
0
0
-

1
2
0
0
R
s
/k

g
 

R
s
.1

0
-

1
5
/k

g
 

•
 

P
h
a
rm

a
c

e
u
ti
c
a
l 

in
d
u
s
tr

y
 

•
 

D
y
e
 a

n
d
 

D
y
e
 

in
te

rm
e
d
ia

t

e
s
 

•
 

P
e
s
ti
c
id

e
 

in
d
u
s
tr

y
 

N
o
te

 
: 

*
 

C
o
s
ts

 
a
re

 
o
n
 

th
e
 

b
a
s
is

 
o
f 

in
te

ra
c
ti
o
n
 

w
it
h
 

Z
L
D

 
in

d
u
s
tr

ie
s
, 

s
u
p
p
li
e
rs

 
o
f 

Z
L
D

 
te

c
h
n
o
lo

g
ie

s
, 

w
e
b
 

re
fe

re
n
c
e
s
, 

e
tc

. 



ZLD Guidance Manual 

GPCB & ILFS Academy of Applied Education  

 

 
77 

 
 

ZLD with 75% RO recovery 

 

 

 

C = Capital Cost represented as ‘X’ 
O = Operating Cost represented as ‘Z’ 
Q = Flow represented as ‘Y’ 

 

 

 

 

 

 



ZLD Guidance Manual 

GPCB & ILFS Academy of Applied Education  

 

 
78 

 
 

ZLD with 90% RO recovery 

 

 

 

C = Capital Cost represented as ‘X’ 
O = Operating Cost represented as ‘Z’ 
Q = Flow represented as ‘Y’ 

 



ZLD Guidance Manual 

GPCB & ILFS Academy of Applied Education  

 

 
79 

 
 

Technology Maturity: 

 

 

 
 

Note : Technology Maturity is based on its application and age. 

 

 

 

 

 

 

  

Biological 

(ASP/MBBR/SBR)

Biological (MBR)

PSF / ACF

Solvent Extration / 

Stripping Evaporation (MEE)

Membrane Filtration 

(UF/RO)

Ion Exchange

Hybrid(MVR+MEE)

Incineration

Evaporation 

(MVR/TVR)



ZLD Guidance Manual 

GPCB & ILFS Academy of Applied Education  

 

 
80 

 

 

3 ZLD INDUSTRIAL APPLICATION 

3.1 Pharmaceutical Industry 

The Indian pharmaceutical industry can be divided into the 

bulk drug and formulations segments. Bulk drugs are the 

active pharmaceutical ingredients (APIs) with medicinal 

properties, which are used to manufacture formulations. The 

Indian pharmaceutical industry manufactures about 400 bulk 

drugs belonging to various therapeutic segments1. 

Formulations are the end-products of the medicine 

manufacturing process, and can take the form of tablets, 

capsules, injectables or syrups, and can be administered 

directly to patients. 

Major sources and characteristics of effluent 

 ZLD technologies are mostly applied to API manufacturing 

industries. The production of special niche API has brought in 

the problem of specific type of pollution in the effluent. The 

effluent parameters vary with the niche of product and hence 

there is no single solution common for all. Pollution control 

boards are being very strict on the API industry for effluent 

release outside the premises. Most of the industries are being 

pushed to adopting a ZLD (Zero Liquid Discharge) regime. 

Active Pharmaceutical Ingredients from waste water streams 

are emerging contaminants in the aquatic environment, 

because of their adverse effect on aquatic life and humans. 

The waste from API industries contains high COD, high TSS, 

other harmful chemicals and high amount of salt along with 

various nascent chemicals such as bromine & chromium. The 

chemicals present in the effluent will be dependent on the 



ZLD Guidance Manual 

GPCB & ILFS Academy of Applied Education  

 

 
81 

 

 

product being processed at the manufacturing facility and 

hence a tailor made solution would be required for making 

each API manufacturing facility ZLD compliant. 

Major sources of generation of wastewater from API industry2 

are: 

• Lean Stream (Low COD-Low TDS) 

o Process Plant -From reactor washings (2nd 

washing onward) 

o Utility wastewater – From DM plant regeneration, 

RO reject, Cooling tower blow down, Boiler Blow 

down, etc. 

o Floor washings 

• Mother Liquor Streams (High COD-High TDS, High TDS-

low COD, High COD-low TDS) 

o Process plant – product separation, First washings 

of reactors 

• Mother Liquor Stream (high Solvents) 

o From process plant comprising solvent reactions 

• Mother Liquor Stream (high Ammonia) 

o From process plant comprising ammonical 

nitrogen reactions 

(Note : High COD:>5000 mg/l, High TDS:>5000mg/l,  

Low COD:<5000mg/l, Low TDS:<5000mg/l) 
 

 

Lean flow is usually 100 to 300KLD depending on size of 

industry. Mother liquor stream flow is very small (10 to 

30KLD).  

Ref : [12, 3]  

 



ZLD Guidance Manual 

GPCB & ILFS Academy of Applied Education  

 

 
82 

 

 

Treatment of Wastewater 

Since there are various sources of effluent generation with 

varies characteristics, the first objective shall be to segregate 

the streams at source.  

A typical treatment of segregated streams shall be as follows: 

• Lean Stream (Low COD-Low TDS): Taken to Effluent 

Treatment Plant (ETP) for primary, secondary biological 

treatment (ASP/MBR/SBR) and then to tertiary 

treatment of sand filtration/UF and RO. 

• ML-1: Mother Liquor Stream - (High COD-High TDS, 

High TDS-low COD, High COD-low TDS): Taken to 

evaporator (MEE) for concentration of the stream. 

Distillate from MEE is routed to ETP, if not of recyclable 

quality. 

• ML-2: Mother Liquor Stream (with solvents): Taken to 

Solvent Stripper for recovering solvent 

• ML-3: Mother Liquor Stream (high NH3): Taken to NH3 

Stripper for removal of ammonia. Or it is treated with 

high grade (>95% lime) and Calcium sulphate is 

isolated and sent to cement industry. 

• RO permeate is recycled back in process, cooling tower, 

boiler make up water.  

• RO rejects are concentrated in MEE, dries by crystaliser 

/ ATFD and mixed salt is sent to designated TSDF. 

• Sludge from ETP is dewatered and sent to TSDF 

 

ZLD treatment options are shown in Fig 3.1, 3.2 and 3.3. 

 

 



ZLD Guidance Manual 

GPCB & ILFS Academy of Applied Education  

 

 
83 

 
 

Figure 3.1: Option 1 - ZLD for Pharmaceutical Industry 

 

Figure 3.2: Option 2 - ZLD for Pharmaceutical Industry 

 



ZLD Guidance Manual 

GPCB & ILFS Academy of Applied Education  

 

 
84 

 
 

Figure 3.2: Option 3 - ZLD for Pharmaceutical Industry 

 

 

 

  



ZLD Guidance Manual 

GPCB & ILFS Academy of Applied Education  

 

 
85 

 

 

3.2 Textile Industry 

The textile units use a number of dyes, chemicals and other 

materials to impart desired quality to the fabrics.  These  units  

generates  a  substantial  quantity  of  effluents,  the quality  of  

which  in  most  of  the  cases  is  unsuitable  for  further  use  

and  can  cause environmental problems, if disposed of without 

proper treatment. At present, due to the increasing resource 

constraints and the environmental requirements, these textile 

units need  to  adopt  a  sustainable  approach,  and  wastes  

need  therefore  to  be  viewed  as unutilised resources. Ways 

and means must be found  to recover water and  chemicals from  

these  “waste”  resources.  Advanced treatment methods, like 

membrane filtration, appear to be promising because these 

methods not only help in reducing the pollution but also provide 

a scope for recovery and recycling of water and chemicals. 

Textile industry can be classified into three categories: Cotton, 

woollen and synthetic fibres upon raw material used. The textile 

dyeing industry consumes large quantities of water and 

produces large volumes of wastewater from different steps in 

the dyeing and finishing processes. Wastewater from printing 

and dyeing units is always rich in colour, reactive dyes, 

chemicals and refractive organic matter. Thus it is complex 

mixture of inorganic and organic compounds. In synthetic fibre 

mills use of cooling water is quite high. Final rinse water after 

mercerising, bleaching and dyeing is only slightly contaminated. 

And can be recycled for further rinsing.  

Major Sources of wastewater generation  

Following are the processes generating wastewater: 

 



ZLD Guidance Manual 

GPCB & ILFS Academy of Applied Education  

 

 
86 

 

 

Process Effluent composition Nature 

Sizing Starch, waxes, carboxymethyl 

cellulose (CMC),polyvinyl 

alcohol (PVA), wetting agents. 

High in BOD, COD 

Desizing Starch, CMC, PVA, fats, 

waxes, pectins 

High in BOD, COD, 

TSS, Total 

dissolved solids 

(TDS) 

Bleaching Sodium hypochlorite, Cl2, 

NaOH, H2O2, acids, 

surfactants, NaSiO3, sodium 

phosphate, short cotton fibre 

High alkalinity, 

high TSS 

Mercerizing Sodium hydroxide, cotton wax High pH, low BOD, 

high TDS  

Dyeing Dyestuffs urea, reducing 

agents, oxidizing agents, 

acetic acid, detergents, 

wetting agents. 

Strongly coloured, 

high BOD, TDS, 

low TSS, heavy 

metals 

Printing Pastes, urea, starches, gums, 

oils, binders, acids, thickeners, 

cross-linkers, reducing agents, 

alkali 

Highly coloured, 

high COD, oily 

appearance, TSS 

slightly alkaline,  

 Ref: [14] 

Treatment of waste water 

Wastewater from dyeing and printing processes is rich in colours 

which are non-biodegradable and difficult to treat. Mercerizing 

wastewater has high concentration of salts in wastewater.  

It is necessary to segregate the streams. Initial dye bath stream 

shall be separated from other streams. The dye bath stream is 

10-15% of total wastewater.  

Dye bath after primary treatment can be directly treated in 

evaporation technology for reduction of volume. Condensate is 

recycled in process.  

Other wastewater is treated with primary physicochemical 

treatment followed by biological treatment. After biological 



ZLD Guidance Manual 

GPCB & ILFS Academy of Applied Education  

 

 
87 

 

 

treatment wastewater is subjected to pressure sand and 

activated carbon filters. Then water is subjected to UF/ RO 

system for recovery of water for recycling in process. Rejects 

from RO system are subjected to MEE process. Concentrated 

slurry from MEE is subjected to crystaliser/ATFD for further 

drying of salts. Gluaber salt is recovered by chilling and then 

crystaliser. Glauber salt is reused in process again. Mixed salt is 

either reused or disposed off in designated secured landfill site.  

Proper selection and application of individual or combination the 

advance treatment methods in textile industry can effectively 

make recovery of water and/or salts from effluent streams for 

their reuse in production process. Along with the recovery and 

reuse of water and salt, the advance methods can also be 

applied to meet stringent environmental or regulatory 

requirements such as zero effluent discharge. Membrane 

filtrations can produce treated water with high purity. The 

evaporator and crystallizer combination can recover salt.  

The effluent stream bearing high salt i.e. the spent dye bath is 

segregated and treated with recovery of salt. This effluent 

stream has low volume and can be treated using a chemical 

treatment followed by multi-effect evaporation and 

crystallization. Glauber salt (Sodium Sulthate decahedrate 

Na2SO4.10H2O) based dyeing enables recovery of the salt. The 

other effluent stream i.e. wash water can be treated separately 

by primary/secondary treatment methods followed by RO 

system to recover water. 

Recovery 

• Water recovery upto 98% is achievable by using 

multistage RO system and proper operation of pre-

treatment and evaporation technologies.   



ZLD Guidance Manual 

GPCB & ILFS Academy of Applied Education  

 

 
88 

 
 

• Glauber salt is recovered from the system and is reused in 

the process 

 

Following are ZLD treatment options for textile wastewater: 

Textile ZLD : Option 1  

 

 

 

 

 

 



ZLD Guidance Manual 

GPCB & ILFS Academy of Applied Education  

 

 
89 

 
 

 

 

 

 

 

 

 

 

 

 



ZLD Guidance Manual 

GPCB & ILFS Academy of Applied Education  

 

 
90 

 
 

Textile ZLD : Option 2  

 

 

 

 

 

  



ZLD Guidance Manual 

GPCB & ILFS Academy of Applied Education  

 

 
91 

 
 

Textile ZLD : Option 3  

 

 

 

 

  



ZLD Guidance Manual 

GPCB & ILFS Academy of Applied Education  

 

 
92 

 

 

3.3 DYES AND DYE INTERMEDIATES  

In dyes and Dye intermediates industry, H acid production and 

Vinyl Sulphone manufacturing are two major units. 

H- Acid Plant 

Manufacturing of H-acid involves various processes and 

generates two types of effluent.  

Acidic Stream:  

This is generated from isolation stage of H-acid during Filtration 

and centrifugation process. Effluent generation is 15-18 l/kg of 

product, having High COD and TDS values as Mother Liquor. 

This waste water is passed through crystallizer, where mother 

liquor is chilled to recover Glauber salt (Na2SO4.10H2O). This 